SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
' , I U o) . ) | ey
-50 derr ) -50 dBm o
Pyl pyl
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 45.99700 MHz -58.04 dBm -45.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 45.66717 MHz -58.16 dBm -45,16 dB
725,000 MHz 1,000 GHz 100.000 kHz 725.41209 MHz -59,79 dBm -46,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 913.59890 MHz -59,98 dBm -46,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -46.08 dBm -33.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -46.79 dBm -33.79 dB
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725,000 MHz 1,000 GHz 100.000 kHz 725.41209 MHz -59,15 dBm -46,15 dB 725,000 MHz 1,000 GHz 100.000 kHz 732.28022 MHz -59.65 dBm -46,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -46.30 dBm -33.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -47.57 dBm -34.57 dB
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LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

4.JUM.2020 14313

Spectrum ¥ u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck
INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. P, U P NN . . TP i ey
et -50 dBm o
onga |
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 37.09145 MHz -50.22 dBm -37.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 37.42129 MHz -50.93 dBm -37.93 dB
725,000 MHz 1,000 GHz 100.000 kHz 938.32418 MHz -60.05 dBm -47.05 dB 725,000 MHz 1,000 GHz 100.000 kHz 738.04945 MHz -59,78 dBm -46,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -47.01 dBm -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -43,43 dBm -30.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88778 GHz -45.00 dBm -32.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00077 GHz -44,94 dBm -31,94 d&
hid bl
L JL ) i L JL J L

4.JUN.2020

14:40:19

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

PARS
INE_ABS PABS
" o -M“ Pt e
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 35.11244 MHz -49.96 dBm -36.96 dB
725,000 MHz 1,000 GHz 100.000 kHz 725.68681 MHz -59,41 dBm -46,41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -47.54 dBm -34.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -43.28 dBm -30.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91327 GHz -44,93 dBm -31.92 dB
hid
L JL J ra
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0011
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.61 4.72 551 5.57 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.12 5.88 - - PASS
Highest CH - - - -
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LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

b b
30.00 dBm  Offset 14,00 db 30.00 dBm  Offset 14,00 db
3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view
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B B |
1
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2121 dem 25,68 dbm 4.67 da 2.49 0B .14 0B .67 0B Trace 1 [ 2189 dem 27,37 dbm 5.48 d8 2.26 d8 3.88 d8 4.72 da 5.16 08
e e
L J )| L L JL ] " L]

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum = Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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i S N 5
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Y, N X
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,18 dBm 25,86 dBm 5.68 dB 2.93 dB 4.67 dB 5.51 dB 8 dB Trace 1 20,85 dBm 27.66 dBm 6.81 d8 2.93 d8 4.67 da 6.20 dB
I e—— I e——
J [ [T L]

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

trum b trum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
0.0 0.0
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1E4 A 1E4 A -
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\ i
1E 1E ,“
A
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.73 dbm 25,55 dBm 5.32 d8 .13 4B £.07 0B 5.12 08 5.32 08 Trace 1 | 19.67 dbm 26,90 dbm 7.03 d8 3.16 d8 4.87 d 5.88 d8 5.55 0B
—— e —
L il J [T L il ] W e
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 5.06 4.94 - - - -
Middle CH - - - - 5.05 4.98 9.99 9.87 - -
Highest CH - - - - 5.06 5.21 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 5.18 - - - - -
Middle CH - - - - 5.06 - 9.81 - - -
Highest CH - - - - 5.16 - - - - -
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.8a dBm) ™M1[1] 14.13 dBm)
778.71100 MHz 777.60200 MHZ]
20 20
13 26.00 dB ndB 26.00 dB
frfrenerpd 5.055000000 MHZ I S e e B e 4.935000000 MHZ]
10d 1 " 104 v
] Q factor | 154.0 Q factor i 157.6)
od J \ 0d |
1yf / \r
10 df 5 10 d F c
/ J \
ﬂ?.a o I \
20y 3m: = A v -
A I W b
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 778.711 MHz 15.83 dam nd8 down 5.055 MHz ML 777.602 MHZ 14.13 dam nd8 down 4.935 MRz
T 1 776.973 MHz -10.18 dbm nd8 26.00 dB TL L 777.052 MHz -11.87 dam nd8 26.00 dB
T2 1 782.027 MHz -10.05 dém Q factor 154.0 T2 1 7B1.9B8 MHz -11.69 d8m Q factor 187.6
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.98 dBm) ™M1[1] 14.98 dBm)
R 783.23900 MHz 781.20100 MHZ]
20 a1 20
B - ndBy 26.00 dB sy nd 26.00 dB
g e S anen o ey W 5.045000000 MHz 0d I N Sy Y - O 4.975000000 MHz|
i Q factor 155.3 i Q factor “l 157.0)
0 —7 0 i T
-0 d A 104
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= - VAT A
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.239 MHz 15.98 dam nd8 down 5.045 MHz ML L 7BL.201 MHz 14,38 dam nd8 down 4.975 MRz
T 1 778.393 MHz -10.00 dBm nd8 26.00 dB TL L 779.493 MHz -11.75 dam nd8 26,00 d8
T2 1 784.438 MHz -9.79 dBm Q factor 155.3 T2 1 7B4.468 MHz -11.83 dém Q factor 157.0
L U J ). L JU J L]

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.59 dBm| mili] 14.46 dBm|
“ 78653800 MHzZ| 785.73900 MHz
1
e ndB X 26.00 dB & 26.00 dB
04 A e e AN A e 5.055000000 MHz wd ol 5.205000000 MHz
H Q factor 1 155.6 I Q factor 151.0]
o d / 1 0d !
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v R espuag awaveN i T My A
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50 df -50 di
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 786.538 MHz 16.59 dBm ndB down 5.055 MHz ML 7B5.739 MHZ 14.45 dBm ndB down 5,205 MHz
TL 1 781.993 MHz -9.62 dém ndé 26.00 dB TL 1 7B1.943 MHz -11.70 dém ndé 26.00 d8
T2 1 787.047 MHz -9.57 dBm  factor 155.5 T2 1 7B7.147 MHz -11.63 dém  factor 151.0
L I ) b L I ) -
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Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.96 dbm)| MI[1] 16.37 dBm
M 780.6810 MHz . 778.0440 MHz,
20 d8 2 20 d8 -
L A no 26.00 dB T —___ndB 26.00 dB
o4 A aal e PN PR £.990000000 MH . iR e ars R T N 9.870000000 MHZ|
* ] Q factor \ 78.1 b 7 Q factor \ 78.8
0 dom . A 0 dam. | L
T4 \r2 + |
10 dm - “ -10 dBm: ¥ T
Sy S [ o I o~ L~
20 gamam = . 20 d —
-30 dbm -30 dam
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.681 MHz 17.36 dam nd8 down 9.99 MHz ML T7E.044 MHZ 16.37 dam nd8 down 9.87 WHz
T1 1 777.165 MHz -9.09 dBm nd8 26.00 dB T1 L 776.965 MHz -9.93 dBm nd8 26,00 d8
T2 1 787.155 MHz -8.59 dam qQ factor 8.1 T2 1 7B6.835 MHZ -9.39 dam qQ factor 78.8
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

trum ,
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
14.46 dBm
" 777.47200 MHz
= 26.00 dB
w0 e 5.175000000 MHZ|
- 150.2
0de 8 ‘\
1
-10 dBm
20 dBm - -
) [ Py A
S sahel
-40 dBm
50 dgm
-6 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 777.472 MHz 1446 dBm nd8 down 5,175 MHz
T1 1 776.863 MHz -11.52 dbm nd8 26.00 dB
T2 1 782.037 MHz -11.62 d8m Q factor 150.2
] o

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

2ctrum , Spectrum 3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.77 dBm) ™M1[1] 15.02 dBm)
780.82100 MHz 784.8570 MHz,
20 de T 20 d8 1
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.821 MHz 13.77 dam nd8 down 5.055 MHz ML 7B4.BS7 MHZ 15.02 dsm nd8 down 9.81 WHz
T1 1 778.522 MHz -12.23 dbm nd8 26.00 dB T1 L 777.165 MHz -11.03 dam nd8 26,00 d8
T2 1 784.577 MHz -12.27 dém Q factor 154.5 T2 1 7B6.975 MHz -10.65 dBm Q factor 80.0
[ )i o ) (]

J

Highest Channel / 5MHz / 64QAM

sctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 13.57 dBm|
" 782 90200 MHzZ|
e W1 26.00 dB
04 B AP R 5.155000000 MHz,
b 7 \ 151.9
/
LEE 4
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=50 dom
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 782.902 MHz 13.57 dBm ndB down 5.155 MHz
T1 1 781.913 MHz -12.45 dam nds 26.00 d8
T2 1 787.067 MHz 12,44 dm  factor 151.9
L JL J GHINNRND e
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.52 4.48 - - - - -
Middle CH - - - 4.53 4.54 9.07 9.09 - - -
Highest CH - - - 4.50 4,51 - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 - - - - - -
Middle CH - - - 4.52 - 9.03 - - - -
Highest CH - - - 451 - - - - - R
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 14.25 dBm)
778.47100 MHz 780.08900 MHZ]
= o 4.515484515 MHz @ T occBw 4.475524476 MHZ
T VAR PR Lo e I v AL
10 df ,f\ vl ad ‘l 10 4 - Py y Ao
/ \ /
od 7 Y 0 d
/ \ / \
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. A ol . / \
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.471 MHz 16.12 dam ML 7B0.0E9 MHz 14,25 dam
T 1 777.23227 MHz .92 dBm Oce Bw 4.515484515 MHz TL L 777.25225 MHz 9.04 dBm Oce Bw 4,475524476 MHz
T2 1 781.74775 MHz 9.63 dam T2 1 78172777 MHZ 8.78 dam

I o

U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.74 dBm) ™M1[1 15.00 dBm)
782.18000 MHz 780.81100 MHZ]
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200 A 20 dom s
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,16 MHz 15.74 dam ML L 7BO.B11 MHz 15.00 dam
T 1 779.73227 MHz 9.77 dBm Oce Bw 4.525474525 MHz TL L 779.72226 MHz 7.56 dbm Oce Bw 4.535464535 MHz
T2 1 784.25774 MHz 10.17 dam T2 1 78425774 MHZ 7.83 dam
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.60 dBm| ot mili] 21.21 dBm
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W
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CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0018
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0051

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.38 5.51 5.22 6.43
Middle CH 4.93 5.30 6.29 6.14 PASS
Highest CH 5.04 5.39 5.80 6.29
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.30 6.26 - -
Middle CH 5.30 6.03 - - PASS
Highest CH 5.39 6.26 - -
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